PLindberg

SV
Reservdelsoversikt

Art. 9063771

Hacksax 25,4 cc

P. Lindberg
Myrangatan 4
Tel. 010-209 70 50 745 37 Enkodping

e-mail: order@p-lindberg.se



Fig. 1 Motor

A6 A66 e A25
S e
A62

"'\va

A56

A55 Al2
A42 ' All
& Al0
- A5 @ A9
e | A36 B A8

A48 ot T
(“ ‘\‘“ "@’ A6

pETd
o ‘,

e ————————————
2 RES hacksax 9063771 V1

P. Lindberg Myrangatan 4 www.p-lindberg.se
Tel. 010-209 70 50 745 37 Enkoping e-mail: order@p-lindberg.se



Pos. Art. Varunamn Item name bl

Qty
Al 9050221 | Bult M6x20 Bolt M6x20 3
A2 N/A Koppling Clutch 1
A3 N/A Packning for koppling Gasket clutch 1
Ad N/A Packbox Oil seal 2
A5 N/A Vevhus vanster Left crankcase 1
A6 N/A Styrtapp M3X10 Pin 3x10 2
A7 N/A Packning vevhus Gasket crankcase 1
A8 N/A Lager 6001-2rs Bearing 6001 2
A9 N/A Vev Crankshaft 1
Al10 N/A Clips Clip 1
A1l | 9065696 | Tandspole Ignition coil 10
Al12 N/A Bult M5x16 Bolt M5x16 7
Al3 N/A Vevhus hoger Right crankcase 1
Al4 N/A Bult M5x20 Bolt m5x20 3
A15 N/A Svanghijul Flywheel 1
Al6 N/A Mutter M8x1,0 Nut 8x1 1
Al17 N/A Skruv M5x14 Tap screw M5x14 7
A18 N/A Flakthus Starter base 1
A19 N/A Packningsbricka 6x15x1,5 Gasket 6x16x1,5 1
A20 N/A Start medbringare Sheave 1
A21 N/A Startfjader Coil spring 1
A22 N/A Hus for startfjader 1
A23 N/A Gummidampare Bail 1
A24 N/A Rekylstartshandtag Handle 1
A25 N/A Bult M5x12 Bolt M5x12 10
A26 N/A Skyddsgaller for ljuddampare Guard muffler 1
A27 N/A Bult M5x55 Bolt M5x55 2
A28 N/A Ljudddmpare Muffler 1
A29 N/A Avgaspackning Insulation board 1
A30 N/A Bult M4x10 Bolt M4x10 8
A31 N/A Cover vent 2
A32 N/A Gasket cover vent 2
A33 | 9043231 | Cylinderpackning Gasket cylinder 1
A34 N/A Kolvring Piston ring 2
A35 N/A Lasring Snap ring 2
A36 N/A Bérring Bearing 1
A37 N/A Kolv Piston 1
A38 N/A Kolv nal Piston pin 1
A39 N/A Skruv M5x14 Screw M5x14 2
A40 N/A Hatta Over tandstift Cover, spark plug 1
A4l N/A Tanstift Spark plug 1
A42 | 9042285 | Mutter M5 Nut M5 3
A43 N/A Flaktskarm Cover cylinder 1
Ad4 N/A Cylinder Cylinder 1
A45 | 9044658 | Insugningspackning Gasket air inlet 1
A46 | 9044657 | Insugningspackning Air inlet 1
A47 N/A Stift for insug Lining 6x4 3x10,5 4
A48 N/A Stod for filter Support air filter 1
A49 N/A Skruv M4x18 Assembling bolt M4x18 4
A50 N/A Insugningspackning férgasare/studs Gasket carburetor 1
A51 | 9065697 | Forgasare Carburetor 1

e ————————————
3 RES hécksax 9063771 V1
P. Lindberg Myrangatan 4 www.p-lindberg.se

Tel. 010-209 70 50

745 37 Enkoping

e-mail: order@p-lindberg.se




Pos. Art. Varunamn Item name bl
Qty
A52 | 9065698 | A55, A57, A58, A59, A60 luftfilter komplett Airfilter assy 1
A53 N/A Styre stift/tap Lining 7x5 3x5 2
A54 N/A Bult M5x45 Bolt M5x45 2
A56 | 9065699 | Primerboll Oil bubble 1
A61 N/A Skruv M4x10 Tap screw m4x10 2
A62 N/A Bult M5x6 Bolt M5x6 2
A63 | 9065700 | A63, A64 bensinslang Fuel pipe 1set
A65 N/A Fjader for bensinslang Tubing spring 2
A66 | 9065701 | Tanklock Cover oil tank 1
A67 N/A Bensintank Oil tank 1
A68 N/A Faste for bensintank Support oil tank 2
A69 N/A Lastapp Pin coil 1
A70 | 9065702 | Rekylstart komplett Starter 1
e ————————————
4 RES hécksax 9063771 V1
P. Lindberg Myrangatan 4 www.p-lindberg.se

Tel. 010-209 70 50 745 37 Enkoping

e-mail: order@p-lindberg.se




,/v S EEEEEEEEEE
b ) .-" =
,. A Wl m./. =\ e
.., A..\\J. a_... /na\
uf. 1\

\ L\m\
f |\ = 2
“. —l.—
,_ ! \ \
3 .’ -3~

2 88 8888 8

RES héacksax 9063771 V1

www.p-lindberg.se

e-mail: order@p-lindberg.se

5
Myrangatan 4
745 37 Enkoping

P. Lindberg

Tel. 010-209 70 50



Pos. Art. Varunamn Item name bl
Qty
B1-22 | 9065703 | Gashandtag komplett bestaende av B1 till B21 Handle assy: consist of B1,to B21 10
B22 N/A Skruv M5x18 Hex M5x18 5
B23 N/A Skruv M5x20 Hex M5x20 6
B24 N/A Skina fér underkniv Layer buttom 1
B25 N/A Knivset 6ver/under Blade 2
B26 N/A Bussningar Wear bail 11
B27 N/A Styrskena “tunn” Thin steel strip 1
B28 N/A Styrskena ”alu” Layer Aluminium 1
B29 N/A Skydd Guard 1
B30 | 9042285 | Lasmutter M5 Fasten nut M5 9
B31 N/A Skruv M5x25 Hex M5x25 4
B32 N/A Bult M5x25 Bolt M5x25 2
B33 N/A Hallare for vaxellada hus The gearbox bracket 1
B34 N/A Bult M5x25 Bolt combination 5x25 4
B35 N/A Bult M5x16 Bolt combination 5x16 4
B36 N/A Lock for vaxelladans hus Cover gearcase 1
B37 N/A Packning vaxellada skydd Gasket ,gear 1
B38 N/A Packning vaxellada Gasket gearcase 2
B39 N/A Bult M4x10 Bolt M4x10 4
B40 N/A Anslutning Connection rod 2
B41 N/A Lager Bearing connection rod 2
B42 N/A Excentrisk vaxel/axel Eccentric gear 1
B43 N/A Drivaxel Drive gear 1
B44 N/A Axel Axel pin 1
B45 N/A Packning Seal 1
B46 N/A Lasring 28 Snap ring 28 1
B47 N/A Lager Bearing 2
B48 N/A Viaxellada Gearcase 1
B49 N/A Mellanplatta Passive plate 1
B50 N/A Smorjnippel QOil nipple 1
B51 N/A Varmeskydd avgasror Cover vent 1
B52 N/A Avgasror Vent 1
B53 N/A Bult M5x12 Bolt M5x12 1
B54 N/A Barhandtag framre Front handle 1
B55 N/A Bussning 7x5 4x5 Lining 7x5 4x5 4
B56 N/A Svard skydd Guard blade 1
e ————————————
6 RES hécksax 9063771 V1
P. Lindberg Myrangatan 4 www.p-lindberg.se

Tel. 010-209 70 50

745 37 Enkoping

e-mail: order@p-lindberg.se




